
WWD Application Form V3/07 
 

TABLE OF CONTENTS 

 

SECTION A: NON-TECHNICAL SUMMARY 

 

SECTION B: GENERAL         

 

SECTION C: INFRASTRUCTURE & OPERATION 

 

SECTION D: DISCHARGES TO THE AQUATIC ENVIRONMENT 

 

SECTION E MONITORING 

 

SECTION F:   EXISTING ENVIRONMENT & IMPACT OF THE DISCHARGE(S)  

 

SECTION G: PROGRAMMES OF IMPROVEMENTS 

 

SECTION H: DECLARATION 

 

SECTION I: JOINT DECLARATION 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:47:33



 WWD Application Form V2/07 

Page 2 of 57 

SECTION A: NON-TECHNICAL SUMMARY 

 

Advice on completing this section is provided in the accompanying Guidance Note.   
 

A non-technical summary of the application is to be included here. The summary 

should identify all environmental impacts of significance associated with the discharge 

of waste water associated with the waste water works.  This description should also 

indicate the hours during which the waste water works is supervised or manned and 

days per week of this supervision.   
 

The following information must be included in the non-technical summary: 

 

A description of: 

 

− the waste water works and the activities carried out therein, 

− the sources of emissions from the waste water works, 

− the nature and quantities of foreseeable emissions from the waste water works 

into the receiving aqueous environment as well as identification of significant 

effects of the emissions on the environment,  

− the proposed technology and other techniques for preventing or, where this is not 

possible, reducing emissions from the waste water works, 

-  further measures planned to comply with the general principle of the basic    
obligations of the operator, i.e., that no significant pollution is caused; 

− measures planned to monitor emissions into the environment. 

 

Supporting information should form Attachment No A.1 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:47:33



WWD Application Form V3/07 
 

Page 3 of 57 

A Description of the Waste Water Works and the Activities Carried Out 

Therein 

 

The wastewater in Midleton is collected in a partially combined foul and surface 

water drainage network. Within the combined sewer network there are 4 No. 

existing sewage pumping stations (Dungourney Road PS, Rock PS, Bailick 3 PS & 

Ballinacurra No. 2 Untreated Effluent PS) and two terminal pumping stations 

(Bailick No. 1 & No 2 PS’s) and one final effluent pumping station (Ballinacurra 

No. 1 Treated Effluent PS). The Midleton WWTP is designed for a Population 

Equivalent (PE) of 10,000PE and BOD loading of 600Kg/day. 

The influent sewage arriving at the plant is a cumulated pumped flow from Bailick 

No.1 Pumping Station and Bailick No.2 Pumping Station. The maximum hydraulic 

capacity of the Midleton WWTP is 90l/s, which is 3 Dry Weather Flow (3DWF). In 

order that this capacity is not exceeded the maximum discharge capacity of 

Bailick No.1 Pump Station is 75 l/s and Bailick No.2 Pump Station is 15l/s.  

In order to cope with flows above 3DWF storm storage has been provided at both 

Terminal Pumping Stations. The volume of storm storage at Bailick No. 1 Pumping 

Station is approximately 1750m3 and at Bailick No. 2 Pumping Station is 

approximately 350m3. Flows in excess of the storage volume are screened to 

5mm and then discharge into the adjacent water course. 

Bailick No. 1 Pumping Station also receives treated industrial effluent from Irish 

Distillers Group Ltd. These flows are pumped directly to Ballinacurra No. 1 

Treated Effluent Pumping Station. 

The influent flow to the Midleton WWTP ranges from between 2 DWF (Dry 

Weather Flow) and 3DWF even during dry weather periods. Typical influent flow 

to the plant is 60 -100% of the design flow. The reasons for this are assumed to 

be significant infiltration/illegal surface water connections within the Midleton 

catchment. Currently Cork County Council is undertaking an infiltration project to 

replace and repair old sections of the sewer network within the Midleton 

catchment and also to construct a new Pumping Station at Dwyer’s Road which 

will divert some of the flows from Bailick No. 1 Pumping Station. 

 

The treatment plant treats all flows that arrive at the works (3DWF) to tertiary 

treatment standards (UV disinfection).  

The main Waste Water Treatment Plant process stages consist of: - 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:47:33



WWD Application Form V3/07 
 

Page 4 of 57 

• Inlet works – 2 No. screens, 2 No. macerator pumps and liquid separator, 

aerated grit and grease removal system, flow measurement and grit 

classifier with 3 No. grit suction pumps, gas detection system, 2 No. air 

blowers and skip.  

 

• The screened influent passes directly to the aeration tanks – there is no 

primary settlement stage. The aeration system comprises 2 separate 

lanes, with 4 aeration chambers per lane, each chamber having a volume 

of 406m3 and a liquid depth 4.5m. The first chamber acts as an anoxic 

zone, and there is internal sludge recirculation from chamber 4 back to the 

anoxic zone. Each chamber is equipped with fine bubble membrane disc 

aeration under dissolved oxygen control. A central mixer in each cell 

ensures adequate mixing during those periods when the air supply to the 

diffusers is switched off, due to high Dissolved Oxygen. Aeration 

equipment comprises of 3 No. blowers, 8 No. mixers, 8 No. DO probes, 2 

No. flow meters and 1 No. sampler. 

 

• Final Settlement – There are 2 No. 18.5m diameter final settlement tanks 

with half bridge scrapers. Surplus Activated Sludge (SAS) is withdrawn 

between the aeration tank and final settlement tank for each process 

stream. The SAS is pumped to 1 No. 5.4m diameter picket fence thickener 

for thickening from 0.5% to 3% Dry Solids. Return Activated Sludge (RAS) 

is withdrawn from the bottom of each final settlement tank and is pumped 

back into the inlet of the aeration tank via the RAS Pumping Station. 

 

• UV Disinfection – The final effluent overspills the 2 No. final settlement 

tanks and combines to the UV disinfection chamber, which comprises 2 

No. banks of Ultra-Violet lamps acting in duty/assist mode, and includes 

flow measurement and final effluent sampler unit. 

 

 

The sludge treatment process consists of: - 

 

• Raw Sludge Holding Tank – 1 No. mixer and air extraction unit, and raw 

sludge pump sump equipment with 2 No. Pumps. The plant is currently not 

receiving any imported sludges from any other Waste Water Treatment 

Plants. 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:47:33



WWD Application Form V3/07 
 

Page 5 of 57 

• Sludge Return Chamber – 2 No. Return Activated Sludge (RAS) pumps, 1 

No. sludge drain pump, 1 No. chamber drain pump, 1 No. scum pump, and 

2 No. RAS flow meters 

 

• Surplus Activated Sludge Chamber – 2 No. Surplus Activated Sludge (SAS) 

pumps, 2 No. SAS flow meters. 

 

• Sludge Holding Tank with Picket Fence Thickener – 1 No. sludge blanket 

detector and air extraction unit. 

 

• Dewatering Room – 2 No. sludge transfer pumps, 1 No. flow meter, 1 No. 

centrifuge including 2 No. poly dosing and transfer pumps, 1 No. Seepex 

cake pump and skip. 

 

Ancillary equipment at the WWTP also includes the following: 

 

• Odour Control – 2 No extractor fans, air flow meter and woodchip 

scrubber. 

 

• Standby Generator and SCADA system covering all the plant including 

sludge treatment process. 

 

• Buildings – Inlet and sludge building, electricity transformer building, 

laboratory and control room building with fire alarm and security alarm 

systems. 

 

• Telemetry System – WWTP, Bailick No. 1 & No. 2, Ballinacurra No. 1 

Treated Effluent Pumping Stations. 

 

• Private access road to WWTP. 

 

 

Treated Effluent (TE) is then discharged from the WWTP by gravity to a pumping 

station at Ballinacurra No. 1 Treated Effluent Pumping Station which lifts the 

treated effluent into the tidal holding tank at Rathcoursey.  

The holding tank has a penstock that discharges the treated effluent into Cork 

Harbour via an outfall pipe at appropriate times during the lunar cycle of the tide. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:47:33



WWD Application Form V3/07 
 

Page 6 of 57 

A schematic of the Midleton network catchment is included in Section C – 

Infrastructure and Operation. 

The Midleton WWTP is currently operated by a private operator under a 10 year 

Operation and Maintenance Contract (Commenced September 2006). The plant is 

manned during the working week 8.00am – 5.30pm (Monday – Friday) by a plant 

manager and 2 No. operators. During out of hours the SCADA system will send 

alarms to a mobile phone of the person on standby. 

 

There is provision made in the site general arrangement for the extension of the 

WWTP to accommodate a future total population of 15,000 P.E by the addition of 

a further aeration lane and 1 No. final settlement tank. Currently Cork County 

Council is advertising for Consulting Engineer’s to undertake the Design and 

procurement of the upgrade to 15,000PE. 

 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:47:34



WWD Application Form V3/07 
 

Page 7 of 57 

The Sources of Emissions from the Waste Water Works 

 

The pollution load for the Midleton agglomeration arises from the following areas: 

 

• The local Population 

• Irish Distillers Group Ltd 

• Dawn Meats  

• Nordic Cold Storage 

 

The pollution load from these sources varies greatly with daily, weekly and 

seasonal producers of effluent. Three of the above have their own treatment 

plants. Irish Distillers Group discharge into a sump at Bailick No. 1 Pumping 

Station, from here it is pumped into the gravity treated effluent sewer which goes 

to Ballinacurra No. 1 Treated Effluent Pumping Station. Here the treated industrial 

and domestic effluent are pumped to Rathcoursey tidal holding tank and 

discharged into the Owenacurra River/Estuary. Dawn Meats and Nordic Cold 

Storage discharge their treated effluent directly into the Owenacurra River. The 

sewage from the other industries is collected via public sewer and treated in 

conjunction with domestic waste at the waste water treatment plant. 

 

The domestic population of Midleton has grown over the last three censuses 

owing to its development as a town within the Cork Metropolitan area. The most 

recent Census figures show that Midleton Town and environs now has a 

population in excess of 10,000. (Census, 2006). Other sources of influent that 

contribute to the sewage scheme would be:  

 

• Commercial premises 

• Schools 

• Tourism 

 

The treatment plant was designed to be built in two stages. Stage 1 was designed 

for a population equivalent of 10,000 with Stage 2 increasing the capacity of the 

WWTP to 15,000PE. This upgrade will accommodate the development area 

available within Midleton and the possible population which could occupy the 

designated development area.  

 

    
    

    
    